Western Kentucky University

TopSCHOLAR®

Hardin County Industrial Reports for Kentucky Counties

1986

Industrial Resources: Hardin County -
Elizabethtown

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/hardin_cty

b Part of the Business Administration, Management, and Operations Commons, Growth and

Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources: Hardin County - Elizabethtown" (1986). Hardin County. Paper 27.
https://digitalcommons.wku.edu/hardin_cty/27

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Hardin County by an authorized
[...]
Corporation of Delaware (T)* TSC Express*

Duff Truck Line, Inc.* Transcon Lines*
Holland Motor Express, Inc.* United Trucking Service, Inc.*

iﬂ Terminal.

* Interstate and intrastate service.
** Interstate only.
Sources: American Motor Carrier Directory, Spring 1986; Elizabethtown-Hardin
County Chamber of Commerce.

12




Major Highway Network

\ PR

=

-
-
o

MILWAUKEE ¢, AT R ASIEE FLINT

~  LANSING % 4
< ,% — /

o4 DETROIT

’
: fg ;;l 1-20 A > .
% -~ E' e P__u\\
! % )
F: I

‘. COLUMBIA * g




e

HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM
ELIZABETHTOWN, KENTUCKY, TO SELECTED MARKET CENTERS

Delivery Delivery

Highway  Time Highway Time
City Miles TL City Miles Ti.
Atlanta, Ga. 373 2 Los Angeles, Ca. 2,152 5
Baltimore, Md. 625 3 Louisville, Ky. 44 1 :
Birmingham, Ala. 327 2 Nashville, Tenn. 131 1
Chicago, Ill. 336 2 New Orleans, La. 648 3
Cincinnati, Ohio 142 1 New York, N. Y. 787 -
Cleveland, Ohio 389 3 Pittsburgh, Pa. 427 2
Detroit, Mich. 404 3 St. Louis, Mo. 307 1
Knoxville, Tenn. 255 2

Note: Mileage computations are via the best interstate or primary highways, not .
necessarily the most direct route of travel.

Sources: Rand McNally Road Atlas, 1979. Official Kentucky Mileage Map, 1980.
Delivery time - Overnite Transportation Company, P. O. Box 99308, Louisville,
Kentucky 40299,

Air
Local
Addington Field
Location: 4 miles west of Elizabethtown
Runways: 1 paved
Length: 5,000 feet
Traffic
Control: Unicom, wind sock
Lighting: Runway and beacon, VASI, REILS, lighted taxiway
Services: 100 octane, jet-A fuel, charter, major A & P repairs, hangar,

tie down, flight instruction
Air Freight
Service: Chartered air freight service must be arranged

14




Nearest Scheduled Commercial Airline Service

Standiford Field

Location: 5 miles southeast of center of Louisville, Kentucky;
39 miles north of Elizabethtown
Runways: 2 paved
Length: 10,000 feet; 7,250 feet
Traffic
Control: Control tower
Lighting: Runways, obstructions, beacon and approach; touch-
down lights and center line on one runway
Services: Delta, Eastern, Ozark, Piedmont, Republic, TWA, United,

USAir, Allegheny Commuter, Comair, Florida Express;
fuel - 100 and jet-A; major A & P repairs; major
Avionics repairs; APU, charter, oxygen, U. S.
Customs; taxi, car rentals, limousine, courtesy car,

public transit; Weather Bureau; restaurant, snack bar
Air Freight

Service: Air freight terminal

Air Express Service

Several major companies offer air express services in Kentucky. These

companies provide a quick means of shipping small to medium-sized packages
expeditiously.

Water

The nearest navigable river is the Ohio River. A nine-foot navigation
channel is maintained along the entire Ohio River. Elizabethtown is 44 miles
south of a point on the Ohio River at Louisville where public port facilties are

available. Louisville has been designated as a foreign trade zone with complete
U.S. customs services.

15




POWER AND FUEL

Electricity

Company serving Elizabethtown and portions of Hardin County - Kentucky
Utilities Company .

Source of power - Kentucky Utilities Company

For industrial rates contact:

Industrial Development Department
Kentucky Utilities Company

One Quality Street

Lexington, Kentucky 40507

(606) 255-1461

Company serving major portions of Hardin County - Nolin Rural Electric
Cooperative Corporation

Source of power - East Kentucky Power Cooperative

For industrial rates contact:

Industrial Development Division
East Kentucky Power Cooperative
P.O. Box 707

Winchester, Kentucky 40391
(606) 744-4812

Company serving northern portion of Hardin County -Louisville Gas and
Elecric Company
_ Source of power - Louisville Gas and Electric Company
For industrial rates contact:

Louisville Gas and Electric Company
P.O. Box 32010

Louisville, Kentucky #0232

(502) 566-4246 or (502) 566-4253

Natural Gas

Company serving Elizabethtown - Elizabethtown Water and Gas Department
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 26-inch (supplier); 8 and 6-inch (distributor)
Distribution mains - ! through 6 inches
Distribution pressure - 30 to 300 psi
Btu content - 1,000 per cubic foot
Specific gravity - 0.583
For rates and supplies contact:

Elizabethtown Water and Gas Department
111 West Dixie Avenue

P. O. Box 550

Elizabethtown, Kentucky 42701

(502) 765-6121

16

p—




Other Fuels

Propane

Cottrells Service Center, Inc.
809 North Mulberry
Elizabethtown, Kentucky #2701

Langley's Auto Center
U.S. 62
Elizabethtown, Kentucky 42701

Fuel oils

Distillate fuel oil -

Ashland Petroleum Company
736 Hawkins Drive
Elizabethtown, Kentucky 42701

Ball Brothers Oil Company
(Shell Oil Products Jobber)

Hawkins Drive

Elizabethtown, Kentucky 42701

Norman L. Jones
Hawkins Drive, P. O. Box 327
Elizabethtown, Kentucky 42701

Cox Oil Company

Southern States Petroleum
Cooperative

337 East Dixie Avenue

Elizabethtown, Kentucky 42701

17

Olympic Muffler & Brake Center
917 North Mulberry
Elizabethtown, Kentucky 42701

Guy Williams & Son, Inc.
(Sunoco Jobber)

I C Tracks

Elizabethtown, Kentucky 42701

Union Oil Company
I C Tracks, P. O. Box 308
Elizabethtown, Kentucky 42701

Residual fuel oil - Arrangements must be made with the refinery.

Low sulphur content coal - Available in Kentucky.




WATER AND SEWERAGE

Public Water Supply

Company serving Elizabethtown - Elizabethtown Water and Gas Department*
111 West Dixie Avenue, P. O. Box 550
Elizabethtown, Kentucky 42701
(502) 765-6121
Source - Two wells (900 gpm total pumping capacity), two springs and Freeman
Lake
Treatment plant capacity - 4,500,000 gallons per day (2 plants)
Average daily consumption - 3,000,000 gallons
Peak daily consumption - 4,000,000 gallons
Type treatment - Rapid mix, flocculation, coagulation, sedimentation,
filtration, chlorination, and fluoridation
Storage capacity - 2,915,000 gallons
Size lines - 4, 6, 8, 10, and 12 inches
Average pressure - 50 psi to 100 psi

MONTHLY WATER RATES

First 2,000 gallons $5.85 (minimum)

Next 3,000 gallons 2.01 per M gallons
Next 5,000 gallons 1.88 per M gallons
Next 5,000 gallons 1.75 per M gallons
Next 10,000 gallons 1.62 per M gallons
Over 25,000 gallons 1.43 per M gallons

Tap-on charges:

Inside City Limits Outside City Limits

3/4-inch $150 $225
I-inch 150 225

1 1/2-inch 150 225
2-inch 150 225
3-inch 300 450
4-inch 300 450
6-inch 300 450
8-inch 300 450

The above charges are in addition to the actual cost of materials necessary
for service installations.

(Continued)

* The Elizabethtown Water and Gas Department is expanding the treatment
capacity of one of its plants from 2,000,000 gallons per day to 3,000,000 gallons
per day, and installing a new circular clarifier. The pumping capacity of the well

field is being doubled also. The project is scheduled for completion in August
1987.




Tap-on charge for standby fire protection outside city limits:

Size of Service Cost Per Year

4-inch tap $ 250.00
6-inch tap 500.00
&-inch tap 1,000.00
12-inch tap 1,500.00

A charge of $100.00 per year is levied on all private fire hydrants located
on private property outside the city limits.

Name of water district - Hardin County Water District No. 2*
P. O. Box 66
Elizabethtown, Kentucky 42701
(502) 737-1056
Area served - Hardin County (except Elizabethtown, Radcliff, Vine Grove, and
Upton)
Date when water district began operating - 1969
Sources of supply of treated water - Hardin County Water District No. 1 and
Elizabethtown Water and Gas Department
Average amount of water used in a 24-hour period - 1,688,000 gallons
Peak amount of water used in a 24-hour period - 2,228,400 gallons
Storage capacity - 1,900,000 gallons
Size lines - 2 through 12 inches
Water pressure - 35 psi to 150 psi

MONTHLY WATER RATES

First 2,000 gallons $8.35 (Minimum)

Next 2,000 gallons 2.55 per M gallons
Next 6,000 gallons 2.05 per M gallons
Next 30,000 gallons 1.70 per M gallons
Next 60,000 gallons 1.45 per M gallons
Over 100,000 gallons 1.25 per M gallons

Minimum Bills:

Meter size Minimum gallonage Minimum charge
5/8 x 3/4-inch 2,000 gallons S 8.35
1-inch 5,000 gallons 15.50
1 1/2-inch 10,000 gallons 25.75
2-inch 20,000 gallons 42.75
3-inch 30,000 gallons 59:75
b-inch 50,000 gallons 91:25
6-inch 100,000 gallons 163.75
(Continued)

* Two new storage tanks with a combined capacity of 900,000 gallons were
installed in 1986. Funding is being sought for the construction of a 1,000,000~
gallon-per-day water treatment plant.

19




Tap-on charges:

5/8 x 3/4-inch meter $ 325.00
1-inch meter 410.00
1 1/2-inch meter 800.00
2-inch meter 1,250.00 or actual cost
3-inch meter 2,090.00 or actual cost
4-inch meter 3,575.00 or actual cost
6-inch meter 5,550.00 or actual cost
Sewerage

Company serving Elizabethtown - Elizabethtown Water and Gas Department*
111 West Dixie Avenue, P. O. Box 550
Elizabethtown, Kentucky 42701
(502) 765-6121
Design capacity - 4,500,000 gallons per day
Average daily flow - 3,500,000 gallons
Type of treatment - Primary and secondary
Treatment processes - Flow equalization, screening, grit removal, primary
sedimentation, rotating biological contactors, secondary sedimentation,
chlorination, anaerobic digestor, sludge drying beds, vacuum filters, land
spreading of sludge
Treated effluent discharged into - Valley Creek
Size of sanitary mains - 6, 8, 10, 12, 15, 24 and 42 inches
Monthly rates - Based on water usage:

Inside City Limits QOutside City Limits
First 2,000 gallons $5.20 minimum $10.40 minimum
Over 2,000 gallons 1.62 per M gallons 3.25 per M gallons

Quality treatment surcharges for industrial wastes exceeding specific limits:
BOD - $0.046 per pound of BOD in excess of 250 mg/l
T S'S -$0.032 per pound of T S S in excess of 250 mg/l
COD - $0.012 per pound of COD in excess of 1,000 mg/l

Tap-on charge: $300 inside city limits; $450 outside city limits.

* In 1985, the Elizabethtown Water and Gas Department began operations of its
new 4,500,000-gallon wastewater treatment plant.

20




CLIMATE

Temperature

Normal (30-year record)

Average annual 1984

Record highest, August 1983 (40-year record)

Record lowest, January 1963 (40-year record)

Normal heating degree days (30-year record)
(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record)

Mean annual snowfall (29-year record)

Total precipitation 1984

Mean number days precipitation (.01 inch or more)
(40-year record)

Mean number days thunderstorms (40-year record)

Prevailing Winds (through 1963)

Relative Humidity

1 a.m. 77 percent (20-year record)
7 a.m. 81 percent (21-year record)
1 p.m. 60 percent (21-year record)
7 p.m. 64 percent (21-year record)

Source: U.S. Department of Commerce, Environmental

Hardin County

54.90
55.30
103.00
-21.00
4,814

45.68
16.30
42.27

130.80
46.00

South

Administration, Climatological Data, 1984. Station of record:

Kentucky.

21

degrees
degrees
degrees
degrees

inches
inches
inches

Science Services

Lexington,




LOCAL GOVERNMENT

Structure

Elizabethtown is served by a mayor and six council members. Hardin
County is served by a county judge/executive and eight magistrates.

Planning and Zoning

City agency - Elizabethtown Planning Commission

Zoning enforced - Within the city of Elizabethtown

Subdivision regulations enforced - Within the city of Elizabethtown
Local codes enforced - Building and housing

County agency - Hardin County Planning and Development Commission

Zoning enforced - All areas of unincorporated Hardin County

Subdivision regulations enforced - All areas of unincorporated Hardin County

Local codes enforced - Building

Mandatory state codes enforced - Kentucky Plumbing Code, National Electric
Code, Kentucky Boiler Regulations and Standards, Kentucky Building Code
(modeled after BOCA code)

Local Fees and Licenses

Elizabethtown levies an annual license fee of eight-tenths of one percent

on wages and on net profits of businesses, with a minimum net profit fee of
$25.00.

A 3 percent tax is levied on utilities receipts for schools in Hardin County.
Tax is paid by all consumers of utilities as an add-on to the utilities bills.
Exempted are receipts from utilities services that are resold and the receipts
from the sale of energy or energy producing fuels that exceed 3 percent of the
cost of production in manufacturing, processing, mining or refining.

22




State and Local Property Taxes

All property in Kentucky, except items exempted by the state constitution, is
taxed by the state. Property which also may be taxed by local jurisdictions
includes land and buildings, finished goods inventories, automobiles, trucks,
office furniture and office equipment. Local taxing jurisdictions in Kentucky
include counties, cities, and school districts.

All property in Kentucky is assessed at 100 percent of fair cash value.

COMBINED STATE AND LOCAL RATES PER $100 VALUATION, 1985

Elizabethtown Elizabethtown and
and Elizabethtown Hardin County Unincorporated
School District School District Hardin County

Land and Buildings $ 0.9946 $ 0.7086 $ 0.5106
Manufacturing Machinery 0.150 0.150 0.150
Pollution Control Equipment 0.150 0.150 0.150
Inventories
Raw materials 0.001* 0.001* 0.001*
Goods in Process 0.001* 0.001* 0.001*
Finished Goods 0.8536* 0.4966* 0.2986*
Automobiles and Trucks 1.3066 0.9496 0.7476
Other Tangible Personal
Property 1.3026 0.9456 0.7476

Intangibles (Accounts

receivable, money in

hand, stock, notes,

bonds) 0.250** 0.250%* 0.250%*
Goods Stored in Public

Warehouses in Transit

Status 0.001* 0.001* 0.001*
Private Leaseholds in

Industrial Revenue Bond

Financed Facilities 0.015 0.015 0.015

* Includes 1986 state rate.
*%* Accounts receivable are taxed at 85 percent of face value, for an effective rate
of $0.2125 per $100 valuation.




Safety

Police Elizabethtown
Total staff 27
Radio-patrol cars 22
Fire*

Insurance Services Office,
Public Protection

Classification 4
Full-time staff 29
Volunteers -

Rescue Service

Hardin County
& full-time

1 part-time
6

* %

277

Rescue service in Hardin County is provided by Hardin County Disaster and

Emergency Service.

Refuse Collection and Disposal

Private companies provide refuse collection and disposal in the city of
Elizabethtown. A private company has been franchised to provide service to

unincorporated Hardin County.

* Includes copyrighted material of ISO Commercial Risk Services, Inc., with its

* %

permission.

Thirteen volunteer fire departments serve Hardin County. The cities of
Radcliff, Vine Grove, and West Point have ISO classifications of 5, 7, and 6,
respectively. Property located within 5 road miles of the Upton fire station in
southern Hardin County and within 1,000 feet of a fire hydrant has a
classification of 7. Most other property in the county lying within 5 road miles
of a fire station has a class 9 rating. Property located within the county, but
more than 5 road miles from a fire station, has a class 10 rating.

24




Public Schools

Total Enrollment
(Spring, 1986)
Kindergarten
Elementary
Junior High
Middle School
High School

Accreditation

Pupil-Teacher Ratio
(1984-85)

Percent High School
Graduates to College
(1984-85)

Expenditures Per Pupil
(1984-85)

Nonpublic Schools
School

St. James Elementary
(Elizabethtown)

Elizabethtown Montessori
Child Center

St. Brigid Elementary
(Vine Grove)

St. Christopher Elementary
(Radcliff)

Fort Knox Community Schools

(Military Personnel)
Trinity Wesleyan Christian
School (Elizabethtown)

EDUCATION

Elizabethtown
Independent

2,016
131
842
344
709
Southern Association

of
Colleges and Schools

21-1

81.0

$2,065.27

Enrollment

200
64
148
103
3,877

30

Hardin
County

11,399
899
4,501

2,603
3,39%

Southern Association
of
Colleges and Schools

23-1

939:3

$1,745.70

Grades




Area Colleges and Universities

Location Enrollment Highest Degree

Name (Miles distant) (Fall, 1985) Conferred
Elizabethtown

Community College Elizabethtown 2,049 Associate
Campbellsville College Campbellsville (42) 648 Baccalaureate